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Doy ONE SAMPLE DESCRIBED AS PPR PIPE, 20 MM, MAKE - SFMC, SUB-C/O HOSPITAL & ACADEMIC
A . CAMDPUS, FOR ALL INDIA INSTITUTE OF MEDICAL SCIENCES ATMANGALAGIRL, DISTT GUNTUR [A.P], I
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' “THE SAMPLING WAS NOT CARRIED OUT BY SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCIL THE !
| SAMPLE DESCRIPTION PROVIDED IN THE TEST CERTIFICATE ARE BASED ON DECLARATION BY THE [
7'} SPONSOR." v
' % % Ax per IS 15801 : 2008 (ReafMrmed 2017) 1
, ¥ ; AT A TS . i
S.NO TESTS * RESULTS REQUIREMENTS FOR CONFORMITY !
P e ‘ SDRI} ) !
| Visual Appearance The Internal and ;, Thelntemal and extemat Yes i
ot j external surfaces of the  surfaces of the pipes shall be i
pipes are smooth, clean smopth, clean and free from i
| 2nd free from grooving ‘proaving and other defects.
% and other defecls. ;
i "
% 4 2 Dimensions, mm . 55 )
5) Outslde Diameter 20.1 20003 Yes
| s
b) Wall thickness
i) Minimum 30 1.9 No
jiy Maximum 32 23 No
¢) Ovality 04 1.2 Maximun Yes
3 Densliy at 27°C, kg/m’ 9203 000-925 Yes
) . Reversion, % 04 2 Maximum Yes
Opacity (Visible light Nil 0.2 Maximum Yes .
transmittancc), ¥ 7 ol
46 Mehfiow rate, /10 min (ot 0.35 503 Yes
z" 230*¢,2.16 kg) B
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Speciment diallmat fuil during Yes

r— Vs — & WAt W e S O mm (oAl & T o e e —

A 7 hinpact Strength No fallure vbserved
3 ( Energy: 18, the tgsl, (shall not exceed 10% ha)
: Temperature: 042°C) of the sapecimens tedicd) /'/““,
]
¥ Iydrulic Characteristics H
} ) Atinducedsiress 16 Sampla docs not shaw Shall not show signs of Yes
| M and at 20°C for thr,  signs of locallzed Jocalized swelling, leakoge or
swelling leskageor  weeplng and shall not burst
weeping and docs not durlng the prescribed test
N burst during the duration. _
prescribed test ' :
I@ durption. 7
o b) Atinduccd siress 3.8 Sample docs nol show Shall not show signs of Yes -
! it s MP2 20 1 952C S8 165 signsof Jocalized.... r?“'"f‘fi‘mlnng‘leﬁ Be of v
I hes - swelling. leakage of weeping and 3hall not burst
! . weeping and doesnal  duringthe prescribed test %y
| B burst during the duﬁxlon. . R S :
’ - ibed 1est e - R T P
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(:) ONLE SAMPLE DESCRIBED AS PPR PIPE2S MM, MAKE - SFMC. 5UBCO HOSPITAL & ACADEMICe-tnsivnoniifn ety o] e
I CAMPUS, FOR ALL INDIA INSTITUTE OF MEDICAL SCIENCES ATMANGALAGIRI, DISTT GUNTUR [A.P],
l( ) AGENCY.NUS, L&T, A_ll.\fS. MANGALAGIR, WAS RECEIVED. I ‘
I" THE SAMPLING WAS NOT CARRIED OUT BY SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. THE
_ SAMPLE-DESCRIPTION PROVIDED IN THE TEST CERTIFICATE ARE BASED ON DECLARATION BY THE
D SPONSOR." o
I ' : As per IS 15801 : 2008 (ReafMnmed 2017)
(Z ) : s
I S.NO TESTS ' . RESULTS REQUIREMENTSFORSDR CONFORMITY
: e : 11 MATIKED ON SAMPLE
) Visual Appearance The Intenal and The intermal and external Yes
) extemnal surfaces of the  surfaces of the pipes shall be
:O pipes are smooth. clean  smooth. clean and free from
i and free from grooving  grooving and other defects.
@ and other defects.
da .
@0:  Dimensions, mm ~ . 4
[ 3} Qutside Diameter 252 25403  Yes )
@ f b) Wall thickness "
@l 1) Minimum R 3.5 23" No
B i) Maximum 3.8 ' 28 No
(D ¢) Ovality 0.5 1.2 Maximum Yes
Gl 3 Dmsiyarcigm 90 900925 0Es
- 4 Reversion, % 0.2 2 Maximum Yes
Gl s opciy(vistlerm N 02 Maximum Yes
{ transmirtance), %6. ' o
S 6 Melt flow rate, g/10 min (a1 037 505 e
i 2 230°C, .16 kg) .
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7 3mp0:l Sll‘mu}l No Gllure observed spedm:ns shall not fall dwing Yes u"
(Energy : 15), the lest, (Shall not exceed 10 %
Temperaitre: 0+2°C) of the specimens lested )
3 Hydraulic Characteristics
o) Atlnduced stress 16 Sampledocsnotshaw  Shall notshowsignsof - Yes
MPaand at20°C for Jhr.  signs of locallzed locallzed swelling, leakage or
“* swelllng, leakage of . weeping and shall nol burst -
wetping and does nal: during the prescriped test .
bust during the * ' durallgn. '
prescribed 1est '
{. B duration.
b) Atinduced siress 3.8, Sample does nat show  Shall not shaw signs of Yes
. MPa and a1 95°C for 165--1-:slgns of locallzed ;27 logqlized swelling, leakage Ofrosmy ez orypr vy
L swelliog lezkage o0 weeping'and shall not burst
Ay 7. weepingand docs not  during Lhe prescribed test
-burst during the dunalion.
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